RADIO CONTROLLED ,10 ENGINE POWERED RACING BUGGY

RAMPAGE se0

¢ Quick, easy starting with built-in recoil starter.

¢ Double wishbone four-wheel, independent suspension with pressure oil shocks.

¢ Gear-type differential in fully enclosed gear box.

e Easy starting O.S. CZ-R Engine with special muffler and fuel tank.

e Minimal accessories needed, fuel, (4) D size batteries, and 2-channel radio.

y THE FINFST RADIO CONTROL MODELS

g 1989, Hoblico b ~ KIT NO.3072




TABLE OF CONTENTS

Belore Assembly . . . . ... . .. s .. 34
Warranty Informarion . . . . . ..., 5
Listol: Bagaed Pats (1)- oo swiwiss e e vte 5 ©
List of Bagged Parts [2)

and Plastic Tree Layout . . . .. . ... ... ... 7
STEP MAIN ASSEMBLY
Shock Assembly

EERENER OB

BEE B B

EBEE B HEB

(S
Ca0 B O

Filling the Shack with Gil
Knuckle Arm Assembly . .

Installetion ot Front Shock Tower . |

Installation of Front SuspensionArm . . . . . . .. ...

Installation of Front Bulkhead and Bumper .
Insrallation of Front Shock

Assembly of Servo Saver . | . . .
Installation of Servo Saver

Inszallatian of Tie Rods and Front Plate
Installation of Rear Gearbox . . . . . . ..
Assembly of Rear Hub .

Installation of Rear Hub and Suspension Arm .

Installation of Swing Shafts |

Installation af Rear Shocks

Installation of Main Gear

Installatian of Serve Mounts . .

Instellanon of Fuel Tuning . . . . . PRSP S S PP

Instaliation of Engine and Brake
Installation of Upper Plate and Torque Rod.
Installation of Fuel |ank

Assembly of Tire and Wheel

Installation of Tire

RADIO INSTALLATION
8
s T o 19
8
Checking and Adjusting the Racio . . . . . . . . .. 19
9 Installation of Sreering Servo and
Fq Installatior of Receiver and Switen . . . . . . . . .. .19
9
Ingsallation of Throtile Servo and
v mavhieas D Linkage:. ,: s s - s 4 Ed20
Installatior of Receiver Ratterny . . . . . . . . . o w20
...... 10
10
0 PREPARING THE BODY
F) Trimmingthe Body . . . . oo v o v v e sm e aisteeegl
W el
Painting . . . . . w2t
1"
Applying Decals 21
...... 12
BBl Mountirg the Bady 22
g2 Oplional Wing 22
13 GLOW ENGINE
13
13 Glow Engime Operalion:; « <& va5 o3 vie ais o5 vaaiing omam 23
Starting ‘the Engine:: s o o o sib we ioa 5% 23-24
16
Installation oF AIFEIEE . v o wiv viie wern ois she wimgnc e iie o 24
..... 16
Adjusting the Needle Valve . .25
...... 17
Troubie Shooting Cuide . . . 25
A7 Operational Safety 26
7 Maintenance After Runningthe Car. . . . ... ... ... ... . 26
18 Precautions . . ... ....... 26
18 St R TR e SO M o ..o = | T 26
18 Parts. Liskie:zan s wd win o 55 e B8 s i i 27
POTCHSING PSS . c ooy nin ot 5t it S Sud o oy Ser 28




RAMPAGE GP-10

IMPORTANT! BEFORE YOU BEGIN

This is a sophisticated model with a large number of moving parts. Before you
begin assembly, take a laok through the box and these instructions carefully to
decide whether or not you are ready for this challenge! If you do not think ihat this

¢ of odel is for you, it may be returned to the dealer as long as it is NEW and
UNUSED UNDER NO CIRCUMSTANCES CAN YOUR DEALER ACCEPT A
Kl FOR RETURN IF ASSFMBLY HAS ALREADY BEGUN! If this ic nar what
you barqained for, then go no further and refur this kitta the dealer immediately.
BUT, if 2 little maintenance doesn's bother vou, and the thrill of high performance
driving is for you, then don’t hesitare another minute! IT IS VERY IMPORTANT
TO read through this entire manual tharoughly to familiarize yourself with the
parts and methods of canstruction used BEFORE actually starting to huild.

HOW TO USE THIS MANUAL

This Kyosho instruction manual uses 4 unique cross reference system to help you
locate all of the bagged parts. DO NOT open each bag and dump out The parts.
Carefully remove the header card from the bag and discard the staple. Slip the
header card into fhe bag or tape it to the outside of the bag so that the bag number
shows, These bag numbers will be used throughout the assembly process and will
prove invaluable when locating parts.

BAG NUMBER

HEADER CARD

LT
1538 ML SAVAMTY

HO AR NDEND S O ima

—

1 OB D COBRARATON

ALWENS THE BEST

__5y08040 CORPOSATE
ALWAYS THE BI*Y

SLIP INSIDE OR TAPETO

QUTSIDE

In each step of assembly each part will be labeled with 1) The part number, 2} Part
name. and 3) Bag location.

PART NAME

PART SERVO SAVER ——————
NUMBER @ TUBE (RAM-4) D

BAG
LOCATION

In the left margin of each page you will find a directory of srnall parts that wil| be
used in each step. For ease of identification, these parts are shawn actual size
enabling you 10 place a screw directly on the picture to ensure you have selected
the appropriate size.

l TYPE OF
SCREW
\ QUANTITY USED
~ INTHIS STEP
SIZE OF (M0 TscRew @] e
SCREW

’:a\\\ﬁ""

On page 27 you will find a complere list of perts used in this kit including the part
number and total quantify supplied in the kit. On pages & & 7 you will find an
inventany of how each part is bagged in this kit and in which step it is used. When
ordering replacement or optional parts, see page 28 for a complete lisiing of parss
and stock numbers.

HELPFUL TIPS & PRECAUTIONS

Some precautions need to he observed when building your **Rampage GP-10" to
avoid problems.

1.} Use a muifin tin or egg carton 1o separate screws, nuts, washers, etc. This will
make if easier to locale the corvect part.

2.} Place a maror towel on the work surface where you will be building the kit
[ his will prevent parts from rolling off and will protect the work surface at the same
line

3.) Tryto avoid working vver a shag carpet. In the event that a small part or screw
should fall onto the carpet, it will be difficult to find.

4) Avoid getting products like engine clezner or screw lock on the plastic parts
They can have a serivus effect an your model,

5 Avoid running the **Rampage GP-10"" in very cold remperatures. Both plastic
2nd meral parts become britile af low tfemperatures. In addition, grease and oil
become very thick causing premature wear and deficient performance.

6.) Kemove all flashing from parts before assembly as shown in the example
below

CORRECT __

\» T Lise s sharp
e wt:: \ hobby kni‘e Too much
k\()j \§" to trim the RS “removed.
\\\_, / oremave  \y o\ flash off. NS ot
s the flashing \, '\ WRONG O 3
wirh the enoug
cutter

( < j J/removed.

7.) Trial fit all parts to ensure proper fit befare attaching them permanently.

8.) Do nol use excessive farce when tightening self tapping type screws into
plastic. Overtightening will cause the threaded portion of tle plastic to strip. It is
recommended lo sfap tightening when some resistance is felt affer the threaded
nortion enters the plastic,

CORRECT
T

T

DISTORTED .

=1 VAP
o

THREADS
STRIPPED



9) Fasure that all parts are well lubricatec where the instructions indicare the use
of grease,

10.) Avoid using power screwdrivers when assembling your kil. They tend to
overtighten screws

1.1 Take your time ard read the directions theroughly. It's not how fast you can
assemble the kit but kow fast it goes once if is assembled

METRIC NUTS AND BOLTS

All nuts and bolte used throughout this kit are metric size. Therefore, some of the
nofations may not be familiar to you. An M3 nutis a 3 millimeter (3mm) nut. An
M3x15 screw is 3mm diameter and 15mm long. seme round parts may be
abeled @5 a “'dmm Washer” (o washer with a 4mm inside diameter) or a '3mm
Bushing™ {a bushing with & 3mm inside diamerer). At various points throughout
‘he manual these paris are lebeled and pictured in their actual size on the lef: hand
side of the nage. For your reference, | millimeter equals spproximately 039
nches

I M3 x 15 SCREW 4mm WASHER
(D —— smm ~ amm
15mm

A few different types of screws are used in the construction of your model. Here
are some examples and now they will be indicated in the inslructions. For
examnple, Self Tapping will simply be /T screw.

SELF TAPPING (5/T) SCREW
: 3 Has ataperedend.  Fine 'Threads

Coarse Threads

Set Screw wm‘TQmmmm

e
Small

Certain symbals are used throughour the instructiors. Pay attention to their
location.

Points where Grease/Oil shouldd be applied. (1 his will reduce wear
and frictior and provice a s noother operating joint.)

=__sust_]

Plaves where Locktite [£ap Lock, etc.) should be applied. (This will
prevent screws anc nuts from loosening up during operarion due to
the vioration of the model )

When you see this face, there sre steps fhat you should pay extra
2erficular atienlion ‘o when building th's model.

RADIO OPERATIONAL CHECK

Thoroughly read and follow the instructions supplied with your radio system, The
following instructions are a general procedure tor testing the operation of yaur
radio system.

An operational check of your complete radio system prior to instalation is a
must. This check will locate possible defective components BEFORE they are
Installed in your model.

Gertly plug the switch harness and servo connectors into the proper receptacles

on the receiver. The connectors are polarized and will fit only one way. If they do
not plug in easily, turn Ihem around and tny again, (DO NOT FORCI ) Install he
barteries into the batrery holders for both the transmitter and receiver.

Urravel the receiver antenna wire and turn on the transmitter, then turn on the
receiver switch. The servas may move a little hit at this point but this is normal,
Check ‘o make sure that the transmitter is on when switched on and if it is,
continue. lf it is not, recheck your installation of batteries. You should be able to
move the servos’ arms using the transmitter confrols. Notice how the servas

move. They snould mave the same amount as you move the conrrols. Also, netice
the direction of rotation of the servos, then switch the servo reversing switches, if
sa equipped. See if the rotation of the servos chinge. They would operate in the
opposite direcrion as before,

Decide whether your radia is in proper working order. If you decide that it is
defective, check the warranty procedures described in the radio instruction
manual. When rurning off the system, always furn the receiver off first, then the
transmitrer. This will prevent the receiver from responding 1o stray signals which
can cause the servos to react erralically and move ‘o the extreme of their rotarion
which ¢an cause camage.

NOTICE: Use only radic frequencies specifically allowed (o operate “*surface”
models such as R/C cars and boats. In the United States those frequencies fall
within the ‘75 mHz"" or “27 ml 2" hands. Use of any other frequencies is both
illegal and dangerous.

REQUIRED TOOLS

These ARE Included with the

“*Rampage GP-10." These ARE NOT included with the

“*Rampage GP-10."

1.5mm Allen Wrench J’ PHILLIPS SCREWDRIVER
2mm Allen Wrench / = E

3mm & 4mm NUT DRIVER
Silicane

o [ B
Grease

Screw Locking ., B
Compound g @

=

CA, Hot Stuff or Krazy Glue.)

CYANOACRYLATE GLUE (such as Jet,

NEEDLE NOSE PLIERS LEXAN SCISSORS ‘U?
e o
’x- —— (3N PAINT BRUSH
S S O
G e
= == MASKING TAPE

S_:'.‘Eﬁt\ WIRE CUTTERS

\;a

AWL
-~ R s J
Qs ¥ P P ———
HOBBY KNIFE

4.




WARRANTY INFORMATION
90 Day Limited Warranty

It is expressly understood that the standard replace-
ment warranty of the seller, a copy of which is annexed
1o and made part of this agreement, shall be in lieu of
any and all other warranties, including the warranties
of merchantability and fitness for use. The sole respon-
sibility of the seller shall be in ifts replacement obliga-
tions contained in this standard warranty.

Kyosho's “Rampage GP-10" is warranted to the
original owner to be free of defects in parts or work-
manship for a period of 90 days from the date of
purchase. During this time Kyosho’s authorized U.S.
repair facility, Hobby Services, will repair or replace at
their option any defective parts without charge.

Limit of our Liability: Our liability under this war-
ranty is limited to the repair or replacement of defect or
defective parts by Hobby Services and does not
include shipping expense.

Exclusion and/or Voidance of Warranty: This
warranty does not apply to damage or defects resulting
from misuse, abnormal service, damage in shipment,
or damage resulting from a crash. The warranty is
voided if the model is modified, altered, or repaired by
anyone other than Hobby Services. This warranty
gives you specific legal rights, and you may also have
other rights that vary from state to state within the U.S.

PROOF OF DATE OF PURCHASE

It is the responsibility of the purchaser to show proof of
the date of purchase if a model’s warranty is to be
honored. Your original purchase invoice or receipt will
suffice for this. Your Kyosho “Rampage GP-10”
should be returned directly to Hobby Services for
warranty work. The address is:

Hobby Services

1610 Interstate Drive

Champaign, IL 61821

Attn: Warranty Dept.

Phone: 217-398-0007

SHIPPING INFORMATION

Please follow steps 1 through 4 in “Repair Service™
when refurning a model to Hobby Services. (See
Below).

We are sorry, but we cannot be responsible for crash
damage and/or loss of kits, engines, accessories, etc.

REPAIR SERVICE

Should your model be past the 90 day warranty
period, or should your kit be voided or excluded from
warranty coverage, repairs are available for a nominal
cost through Kyosho's authorized U.S. repair facility,
Hobby Services. Since we want you to be happy with
your purchase for a long time, Hobby Services employs
a full time in-house service staff. They have the pro-
fessional knowledge and the sophisticated equipment
and parts available to service your model for years to
come. When returning your model, whether for war-
ranty or repair service, please be sure to follow the
instructions listed below. This will help the technician
troubleshoot the system, repair it, and return it fo you
as quickly as possible.

1) Under all circumstances, return the ENTIRE system.

2) Disconnect the receiver battery switch harness. and
make sure the transmitter is turned off.

3) Send written instructions which include: proof of
purchase date (your store receipt or purchase invoice).
a list of all items returned, a THOROUGH explanation
of the problem and the service needed, and vour
phone number where you can be reached during the
day.

4) Also include your full return address.

Repair charges and postage may be prepaid or billed
C.0.D. Additional postage charges will be applied for
non-warranty returns. All repairs shipped outside the
United States must be prepaid in U.S. funds only.



LIST OF BAGGED PARTS (1)

Before assembly open each bag one at a time and compare the parts in each bag to the paris listed below. Check the bag
for the part and the correct quantity. If you are not familiar with the names of some parts, turn to the step where that part is
used, and refer fo the labeled diagrams. Refurn all the parts to the correct bag after checking the list. Some of the parts in
the list are already assembled. For example, Blister Pack (B) includes the Gear Box which is already assembled at the

factory, but each part is listed separately.
NOTE: The parts with a % by them are contained on a molded parts tree.

BAGNO. | KEYNO, DESCRIPTION QTY.|STEP USED IN BAG NO. |KEYNG. | DESCRIPTION QTY. | STEP USED IN
g 1 | Front Suspension Arm 2 42 | 5.8mm Ball (Silver) 4 |
L 2 | Rear Suspension Arm 2 43 | Servo Saver Collar 2
IS 3 [Front Shock Tawer 1 44 | 3mm Linkage Guide 1 5]
T 4 | Rear Shack Tower | 45 | Maln Gear Sheft 1
JE< 5 | Swing Shaft 2 128 | 4mm x 8mm Bushing 4
6 | Joint 2 RAM-4 28 | Smm x 10mm Bushing 6
/F: 7 | Bent I 22 | 2mmx 11mm Pin 2 m
C & | Main Gear 1 48 | Unper Plate 1
K S | Drive Washer [ 2 43 | Chassis Cover 1 N
(A) 10 | Timing Pulley (B} 1 15) N 50 | Screw Locking Comaound 1
1 Rear Wheel Shaft 2 81 | Silicon Grease !
12 Fuel Tank Assembly: 1 B RAM-5 52 | Front Whee 2
13 | Rear Bulkhead (L) 1 53 | Rear Whee! 2 27)
14 | Rear Bulkhead|(R) 1 46  Servo Mount 2
B 15 | Rear Housing 0] k* 47 | Body Pust 1
|L 16 | Ditterential Case [A) | 54 | Front Bulkhead 1 4]
5 17 | Differential Case (B) 1 55 | Brake | ever 1
: 18 | Revel Gear A 2 56 | Main Gear Shaft Holder 1 ’
R 19 | Bevel Cear (B) 2 WEAR BOX % 57 | Knuckle Arm (R) 1
o 20 | Bevel Gear Shaft 1 * 58 [Knuckle Arm (L) ] B
ﬂ 21 | Final Finion Gear 1 * 59 | Front Hub 2
K 22 | 2rans x 1im Pin 1 * 6C |Upper Rod 4
i 2: liming Pulley (A) . 1 RAM-6 * 61 | Servo Saver (A) N -
24 | 10mm x 14mm Bushing 2 * 62 |Servo Saver (B) 1
[ 131 Smmx10mm Bearing 2 * 83 | Servo Saver (C) RS
120 E-Ring (E-4) 1 | [ %64 | Servo Saver (D) 1 |3
125 | Bearing Collar 2 * 65 | Shock Collar 4
* 26 | Shock Cap 2 i * 86 | Antera Post 1
* 27 |Spring Holder 2 * 57 | Steering Servo Mount 4
* 28 |Spring Spacer 2 *12¢ | Servo Sever Tube 2 B8
* 29 | Shock Piston 2 38 Bumper 1
30 | Shock Ring 2 89 | 5.8mm Ball End 4
RAM-1 31 | Shock Diaphragm 2 70 | Rear Hub (R)| 1
FRONT 32 |Shock End 2 | 130 | Rear Hub (L) |
gr;%ch 118 | E-Ring (E-2.5) 4 71 | King Pin 2
. Shock Bushing 2 72 | Front Suspension Shatt (A) 2
33 | Front Shock Case (Short) 2 = /3 | Front Suspension Sheft (B) 2 5]
34 | Front Shock Shafi (Short) 2 74 | Rear Suspension Shafl (A) (Black)| 2 |
35 | Fronr Shock Spring 2 75 | Rewr Suspension Shaft (B) )
36 Shock Oil 1 S RAM-7 78 | M3 Pivor Ball (Silver) 10 1]
* 26 Shock Cap 2 77 | M2.6 Pivot Ball (Black) 2
% 27 Spring Holder 2 78 | Center Rod 1 18]
* 28  Spring Spacer 2 79 | Tie Rod P |
* 28  Shock Piston 2 80 | Torque Red [(A) 1 1]
RAM-2 | 30 | Shock Ring 2 81  Torque Rod (B) 1
REAR 31 | Shack Diaphragm: P 82  Steering Rod 1
SHOCK 32 | Shock End 2 83 |Brake Rod 1 127}
PARTS 118 | E-Ring (E-2 5) 4 84 | Throftle Cantrol Rod 1
Shock Bushing 2 RAM-8 | 85 |Stopper 2 |
37 | Rear Shock Case (Long) 2 86 | Air Filter 1|
38 | Rear Shock Shaft (Lung) 2 87 |Element Holder 1
|- 39 | Reer Shack Spring 2 88 | Element Cover 1 2
BAM-4 40 | Front Wheel Shafr 2 89 | Adaptor Tube 1 (20
41 | Front Flate 1| W 90 | Strap (Small) 2

" Continued on next page.




| LIST OF BAGGED PARTS (2)

M2.6x6 S/T Screw

MZ.6x12 5/T Screw

BAGNO. |KEY.NO DESCRIPTION ory;| S
S1 | Strap (Medium) 1 [26]
92 | Strap (Large) 1 8
83 | Fxheust Tube ] 18]
94 | PlugWrench 1 | Page 24
RAM-8 95 | Antenna Tube 1 126}
96 | Fuel Tube 1 18]
97 | Bartery Holder Assembly 1 Page 23
98 | Double Sided Tape W
99 | One-way Assembly 1
100 | Starter Assembly 1
101 | Muffler Assembly, 1
102 | Starter Holder 1
103 |Englne 1
104 tnéine Mount 2
105 | Cluich Bell 1
106 | Clutch Shoe 2
(L) 107 | Clurch Spring 1 ASSEMBLED
O 108 | Pilot Shait 1 19
-E 109 | Hywheel 1
110 | Flywheel Spacer 1
;\ 111 | Clarch Bearing Case 1
112 | Clutch Roller &)
IK 113 | E-Ring (E-3) 1
T 121 | E-Ring (E-7) 1
126 | Exhaust Valve Rod 1 h
113 | Body (GP-10) | 29
| 114 | Front Tire 2
115 | Rear Tire 2
116 | Chassis |
117 | Decal ]
127 Fuel Bulb 1 |Page23
Instruction Mannal 1
118 ERing (E-2.5) 4 S E
119 &-Ring (E-3) 2
120 E-Ring (E-4) 3 M
122 Body Pin 4 132]
123 Allen Wrench (1.5mm) 1 27
124 Allen Wrench (2mm) 1 11
MaxB Screw 6 |
M3x8 Screw o
M3x10 Screw 2
M3x18 Screw 6
M3x35 Screw 2
RAM-3 M3x50 Screw 1
M2 6x12 Screw 4
M3x16 5/T Screw 2
1
4
8

M3x8 5/T Screw

M3x10 5/T Screw 17 |

M3x12 5/T Screw 2

M2.6 Nut 4

M3 Nut 20 ]
‘M3 Nulon Nur 5

M4 Nyion Nut 4

M3x3 Set Screw 3 ]

Mdxd Set Screw 2

M5 Washer 2

1|

LAYOUT OF PLASTIC PARTS TREE

_

The plastic parts trees are shown below 1o help identify the location of na-ts on the trees.

(RAM-1)
[RAM-2)
2SETS
oifel
N\
(RAM-1)
(RAM-2)
4 SETS @ @
28

@(‘\\ P )@
O“U‘O

Shaded parts
are not used.

O,
ol
a

htq
:‘3|

(RAM-E)

@ = @ —
59 59
(RAM-6)
1SET Shaded narts are no usec,

\J 1

| U ] &
ol L oz >
®) Q ——J I I 2
‘:] O

74

@R

N




® ASSEMBLY OF CHASSIS

SHOCK ASSEMBLY The Front Shock Parts are in Bag (RAM-1).
The Rear Shock Parts are in Bag (RAM-2).

adjust the dampening efect of the
shocks. Page 26 has a chart show- END
ing their usel/\\ m E-RING (E-2.5)
P _—
/ 3 SHOCK PISTON C‘\“\ “ FRONT SHOCK
2 SHAFT (). needle-nose plie-s 1o
{Shon) aently ¢nap into place

FRONT SHOCK i@—cﬁ)—“__.—m

Thissei kTR ned G Step | ASSEMBLE TWO FRONT AND TWO REAR SHOCKS. ﬁ@‘.?—— 2 SHOCK

Wrap 2 piece of pape

or tape around the shock
_ shelt to prvent -he pliers
<" from scratching the shaf,

SRy
22 FRONT SHOCK \ RST
CASE (Shert) 4
E-RING . B
N i (E-2.5) ¥ REAR SHOCK N
Nphitet RS CASE (Long) Install the 34 fron: shock
1wo of the red plastic spacers \ % REAR SHOCK SHAFT shaft (shor?) in the 33
will be usec in Step 19 in the 5N\ {Lorg) front shack case [shart)
brake insfallation Ny ! el the 3R rear shock
\, ! #  shaf (long) into the 37
REAR SHOCK 29 i) > rear shack case (long),

FILLING THE SHOCK WITH OIL
Step 1 Step 2 Step 3

Push the piston all Keeping the piston Move the shock end

the way down and at the bottom, gently up and down. It

oned e uil i littles by screw the shock can should move
IMPORTANT: Assenble all four shock cans ik vilitie maltiia enwhile allowing smoothly withc:
2efare mutting oil info the shocks. the plsmn,u’) _a']d the excess ol to binding

& down. This will nelp overflow out of -he

remove air bubbles. shock.

Fill the whock full of

oil.

#® SHOCK OIL
i (RAM-1) L5
e - . Tighten 1he cap tignt
" ASSEMBLY OF el el
// oyl oll will ner leak out

w1 SHOCK
DIAPHRAGM .

Putoil infe the chock

a ittlearatmeto

i SHOCK CAP reduce &rr bubbles

stcp 4 Install the shock soring as shown,

.» REAR SHOCK

REAR SHOCK FRONT SHOCK

Install the 4 5.8mm ball in 1he front
shock ends only

| #25.8mmBALL(2) ]
{RAM-4)

{ @ O | % SPRING SPACER - )

(&g’ 25.8mmBALL &
A (Silver) > 3

N B
\\ 1 \\\ it‘\:\\\‘ \J:E'
: ¥ AN ¢ AN
\&r 2 (FARED + Akis 2
5 N N E{‘-‘j )ik
D) @@
\\4 Thn spring spacer s irstallec nn

l Q’“\% the rear shocks only NOTE: Fur less spring fension, 3 FRONT SHOCK
\\

7
S
&)

RN,
Y \
A ol

N

the spring spacer may be left SPRING

out

5 RE/\R SHOCK SPRING




KNUCKLE ARM ASSEMBLY 10 KING PIN (RAM.7)

Assemble in sequence @ thru @ .

Left knuckle arm SIDE

has an “'L" an il

OFRONTWIEEL (G Right knuckle arm s FRONT HUB(RAM 6] o2 ,60“?@
Folman xR S L@
LS - ¥, FRONT WHEEL
71 KING PIN (2) 2 ), T SHAFT

(RAM .7} /O (RAM9)

% KNUCKLE ARM (L)
(RAM.6)

1mu

1 E-RING (E-3)(2)
iRAM-3)

G

.|-

57 KNUCKLE

M3 PIVOT BALL (. 1D

: ARM & : O' l
#M3PIVOT BALL (2) . ©M2.6 PIVOT BALL-¥ Silver) (RAM-7
P RAMAL Siven | FRONT WHEEL (RAM-6) ™ it et a) 5 (——/ . Mz( '6”;':\(,0T \
&y i SHAFT e
@ ID'_M et BALL (Black)
.- M2.6 PIVOT BALL (2) Leave & space of 1mm be- (RAM-7)
7 (RAN-7) twizeen the pivor balls and the Install the pivot balls as o

showr. X
Insiall the pivet bal!

in the ounside hole.

(Black]
ey - hub

INSTALLATION OF FRONT SHOCK TOWER

‘ ASSEMBLE TWO
Step 1 pvoTBALLS M3x18 SCREW-

-\\\;. Assemble the left side the same as the
7 right

7% M3 PIVOT BALL N

(Silver) (RAM-7) Thread the & FRONT SHOCK
nut on until TOWER

M3 NUT;% Rishght (Blister Pack (A)

M3x10 S/T SCREW (2) M3x10 S/T SCREW

(RAM-3if] ' 7 A
|t ; -
M3x18 SCREW (2)(RAM-3) =t -

M3 I:JUT (6) The 2nd with the shorter cistance to »
(RAM-3) the hole ¢oes to the outside >

M3 PIVOT BALL (2)

) Silver]
@ - (I ilver
N G[W\M-i’]

4
—
~

Snap the upper
roc onto he pivot
ball.

% UPPERROD (RAM-6)

7. FRONT BULKHEAD
¥ (RAM-6)

INSTALLATION OF FRONT SUSPENSION ARM 7n  Assemble the left

(7eN_ side the same as the

TE-RING (E-2.5) (2)
(RAM-3) /A

7t T SUSP. SHAFT
1 FRONT S 2 E )

7~
(] ]
_“FRONT SUSP. SHAFT |
" (Silver) {RAM-7) (A! ‘2)
# E-RING (E-2.5)—@ ' _ FRONT SUSPENSION
(RAM-3) \ —— 1 SHAFT (B)
K (RAM-7)
\{::" N Install the suspension am ha the
mal " shﬂck 'mo;nli:g'ﬁo)le:{;cl: ;‘;‘e'lr‘:)‘r:l.e
' FRONT SUSPENSION
ARM (Blister Pack (A))
KNUCKLE ARM (R) 3 &i;gr;;r SUSPENSION SHAFT (A)
ASSEMBLED IN STEF 3.




M4x8 TRUSS SCREW (4)

(RAM-3) ]
|

i CHASSIS ﬂ
’g- ~— M4x8 TRUSS SCREW

T3 BUMPER (RAM-6)

INSTALLATION OF FRONT SHOCK
(7 » SHOCK COLLAR
\@"“ 2 (RAM-6)
SN @-—M3 NYLON NUT

FRONT SHOCK
M3x16 S/T SCREW (2) (Short)
M3 NYLON NUT (2)
e[
£ SHOCK COLLAR (2)

O O]

Assemble both sices.

M3x16 5/T SCREW
@ ASSEMBLY OF SERVO SAVER
£ E
Step 2 i ZET.;E"‘(‘JQ&, 8
3mm LINKAGE GUIDE | Use a panted hooby knife to enlarge g
this ez 1o 3mm to allow the 3mm
() o) linkege guide 1o rotate freely withcur iVSERVO SAVER (A)-
side 1o side movement. (RAM-6)
ri il U P — M3 NYLON NUT
@ ra"r::‘ (g‘)c;r:}:;n( ‘)Seul\(l)?x Do not over tighten
M3 PIVOT BALL (2) stcp 1 will need 10 pry open the nylon nut TheA
(RAM. 7, — he end of (B with a inkage guice mus ber
(@ E}ﬂ]ﬂfﬂl \ screw criver to allow it able 10 rofere smoothly.
y 10 slio over the end of
servo saver (C). \
2 SERVO SAVER (B) \
(RAM-6) e £4
**SERVO SAVER (D) i
N\ (RAM-6)
7 I
5 SERVO SAVER (C) \\ -
(RAM-6) 2 i M3 PIVOT BALL 73 CENTER ROD

(RAM-7) (Silver) (RAM-7)




@ INSTALLATION OF SERVO SAVER

SERVO SAVER
{Assembled in Step 8)

J "=~ « SERVO SAVER COLLAR
- (RAM-6)

}m SERVO SAVER TUBE (2)

4 SERVO SAVER COLLAR (2)

s {RAM-6)
©

M3Ix35 SCREW (2) (RaM-3)

4
| ==~ @ SERVO SAVER TUBE )
" (RAM.4)

M3 NUT (2)
RAM-3)
C

S
T > M3x35 SCREW

7=

Install rhe twio M3x35 screws through the twa
holes in the front of the chassis.

m] INSTALLATION OF TIE RODS AND FRONT PLATE

M3x8 S/T SCREW (1) M4x8 TRUSS SCREW Step 3

(RAM 3] @m

M4x8 TRUSS SCREW (2) Temporarily install a M3 nut on this
(RAM.3) ‘ strew. The torque rod will be installed in
M3 NUT (1),

(RAM-3)'

3 \\
Step 1 ,/‘a/w,
).
Assemble two
tie reds Screw the ball ends on the tie rod so
- that itis 36.5mm long &s shown
S below
=

% TIEROD
(RAM-7)

~ BODY PIN
& (RAM-3)

7 BODY POST
[RAM-6]

TIE ROD
—41- FRONT PLATE T~ (Actual Size) —7
RAM-4 \ f §
G O SO

M3x8 5/T SCREW - | -
| 0. anm

11-



11 INSTALLATION OF REAR GEAR BOX

4REAR SHOCK TOWEI

M3x8 SCREW (2) Ste l (Blister Pack A)
(RAM-3) Oﬂm p
Assemble two pivot balls. Assemble this side the
M3x18 SCREW (z)fHAM-'j) same as the right side.

. GEM2 2R —), RN
’:!3‘):83.5' TSCREW (4) M3 PIVOT BALL Thread the nut on
(RAM-3) i (RAM 7) (Silver) the pivot ball uniil
M3 NUT tight,
M3x10 S/T SCREW (4)
(RAM.3)
? (st

M4x4 SET SCREW (2)
(RAM-3) m
M3 NUT (8)
(RAM 3)
_h'gz“gl)\SH’EBg\) Use fhe longer
IRAN- torgue rod,

t/’)

%,

m M3 PIVOT BALL\S‘Z;) /M\B NUT

e

(Silver]
255x10mm BUSHING (1)
= (RAM.4}

-~ \
B
\

Temporarily
tighten the M3,
nut. The other
tarque rad will
installed in sl
M3x8 S/T SCREW “ g
GEARBOX ASSEMBLY ® JOINT 1/'_ N
(Blister Pack B) (Blister Pack A) & ANS
/ . < =
3 i
|

M5 WASHER ; @ e "
2 \ ,@’\, Mdxd SET SCREW < >
& JOINT \ 3 : i

(Blister Pack A) P /2N o R) 2 - :
\ @ £l %‘M3x8 SCREW
TV L&
_gwd
P

ol

Maxa SET SCREW

Tighten the set screws
an the flat of the shafr.

2 5mmx10mm
iw ALLENWRENCH  BUSHING
“2mm)  (RAM-3)  (RAM-4)

~39 CHASSIS COVER
(RAM-4)

M3x10 S/T SCREW

(Blister Pack A) ~~
p —11 REAR WHEEL <y,

ASSEMBLY OF REAR HUB i INSTALLING A BUSHING
(1) Press the bushing in completely. Do =
% Smmx10mm BUSHING 11 REAR WHEEL SHAFT e ‘ =
(RAM-4) \ ~
L]

If bushing is tight instal! the rear

3 wheel shaft and rap on 1 lightly with
e M3 PIVOT BALL asoft object like a screw driver
7 REARHUB/ / (RAM-7) {Silver) handle
(RaM-0) ' Bushing is correctly installed.
1 5mmx10mm BUSHING ‘/’5’ #REAR HUB
4 MNimys (RAM-6) :

(2) After installing the bushing insert the rear wheel shaft. The wheel
shaft should rotare smoothly. If i does nol repeat siep one.

4) S

| Leave 2
Imm
space

#M3 PIVOT BALL (2) [ between YN\ /77 LEFT
; ihe pivot
g5 balland  { !

R ~ (Siker) | the rear

hub.

( 3) Apply grease 10 the wheel shaft before final assembly

12-



INSTALLATION OF REAR HUB AND SUSPENSION ARM

REAR SUSPENSION SHAFT (A) (2)
LEFT SIDE
14 (RAM-7) (Black)
[
% SEAR 5“”“@'&}‘ i /
HAFT (B) (2 -/ # e KC
| —] 2 REARSUSPENSION ARM N(n“Ai&0%
L2 (Blister Pack A) X
it E-RING (2) (RAM-3 , :
B ChAAMS) 7t REAR SUSPENSION SHAFT

Install the right side
the same as the lefr.

S ~————_ Thetoleis
to the rear
ot the car

-
e

REAR OF CAR

5 REAR SUSPENSION SHAFT (B)

&Y The hub is installed with the pivot ball 1o the rear of (RAM-7)
the cér.

m INSTALLATION OF SWING SHAFTS

IMPORTANT: Install the swing shafts before installing the upper rocs,

M3x10 SCREW (2)

(RAM 3 Gﬂm Slep 2

42 5.8mm BALL (2)

RAM-1}
|:S wer)

S‘ep l Assernble two pieces
s UPPER ROD [RAM-6)

@5.8mm BALLED
(RAM-4)

& 5\
W gHORT

w 0
N

( @ Snap the ball into the end of the
W1 upper rod closest to the small hole.

3O
o7 5 SWING SHAFT
& (Blister Pack A)

!E INSTALLATION OF REAR SHOCKS

Install borh shocks.

\
i3 SHOCK COLLAR._ )
(RAM-6) 7

M3 NYLON NUT (2) f

(RAM-3) @

85 SHOCK COLLAR (2)

N (RAM-6)
© dJ

! - C

M3 NYLON NUT

REAR SHOCK
{Long)

13



EXPLODED VIEW T

i
e —
—_—
—_—

@RM-06 _ _ = @ AB-15

,,«/ i 't"AB 17 :

5%&/;’*‘
WRM.07

$1—UM-14
T

@

&2+

7 OT-031

JSIEF- 03=8
I

43 UM-10 H—}
| HUM-14 ﬁ‘jg
]
I

(PRRELELSEC BT PRI O

(7
.‘i

" ; MCB1914
ﬁOT.(mg% 0T-039

-14-



®FD-20
_RM-03

|
|
|
|
|
|
|
|

I
I
| |
| |
| I
1
3 P
1 |
e Lo
9] . Z)FD-06
. 19FD-18
aFDT |
| |
Lo
o
sRM-021 7 -
P
i 1

@ OT-039
% 0T-006 ® OT-005

MmoT-018

@ OT-045
HOT-031

r---_-_--.-_--J

G2EF-039

Ve

-15.



INSTALLATION OF MAIN GEAR

M3x10 5/T SCREW (2) “F
(RAM-3)]

| T Step 1 Step 2 @ 2mmx11mm PIN
i 2mrr\1}‘»i1ﬂmm PIN (2) | ; {RAM-4)
¢ [RAM-4) The side without the slot shoul S . .

e’ s The malh e siait huldes Allgn the pins with the slots and

slide the gears over the pins.
73 5mmx10mm BUSHING (1)(RAM-4)

i E-RING (E-4) (2) N
(RAM-3)7—\, "¢ MAIN GEAR
l ) * (Blister Pack A)
/ ~ .
\ “.5% MAIN GEAR SHAFT HOLDER —~<0—— %2 2mmx11mm PIN
N {RAM-4) (RAM-4)
N 25 S5Smmx10mm BUSHING
W [RAM-4)
nsert the end with the  «
groove farhest from the 12 TIMING PULLEY (B)

tip. {Blister Pack A)

s
\\

O "% MAIN GEAR SHAFT
< {RAM.4)

FIE-RING (E-4)
(RAM-3)

Step3  / Step 4
y _ -

Slide 1he F-Ring over the slots in the main gear
shaft

<o N
I ced Alrer the main gear shaft holder s in- y
\—3,?/ stalled on the chassis, check that the I'BELT
< main gear spins (reely 10t dees not

loosen the fwo screws that arach the (Blister Pack A)

holder and retighten while holding the
M3x10 S/T SCREW ﬁg‘
INSTALLATION OF SERVO MOUNTS

main gear shaft holder.
i —\\ @ SERVO MOUNT
A\ (RAM-6)

7N
, \
/

\‘

This hole i the antenna
postis {or the antenna tube.
It should be installed so the

hole is clear of the chassis y’
e —— ¢

M2.6x6 S/T SCREW (1)

SN / "' 2 \
(RAM3) (i N S RE N
\.‘\‘ W B By :E ~
M3x10 S/T SCREW (5) R R T
‘(RAMB}@ o N o /
—_— ‘ & ANTENNA POST 5

(457
. Install steering servo mounts
2 with the hollow side facing
inward.

(RAM-6)
M2.6x6 S/T SCREW —

Tighten this screw after the servo is installed. S

2
@ STEERING SERVO MOUNT
(RAM-6)

b=/

M3x10 S/T SCREW <—

(i:’ (& Tighten this screw after the
T steeringservo is installed.

-16-



INSTALLATION OF FUEL TUBING

Tighten the strap and cut off the excess.

s EXHAUST
@& FUEL TUBE (RAM &) (Actual Size) 120mm (2) Required — — TUBE [RAM-8)
' — ~@STRAP (SMALL)%)
90mm (1) Required [RAM-8)

- o \

Z 3 ~z £ \
Cut the {ue! tubing to the lengths shown above D T - 5 \ \,,—\\\

Aim athis /7
point. v

it FUEL TANK ASSEMBLY (B)
(Blister Pack)

VAR Apply a small amommi of
\ grease or fuel 1o the end

of the fue! tubing to help

in installation, 7

90mm

MUFFLER ADJUSTMENT

Make the cut paralle! to the
ASSEMBLY ~~~.. boftom of the tude. Trim the
exhaust tube 42Zmm long as
shown above

The exhaust outlet should be directed
45 upwerd.

/
Loosen this screw te adjust the exhaus: cutlet

INSTALLATION OF ENGINE AND BRAKE

Tighten the M3 Nylon Nut enough 1o eliminate the up and dewn

S e ] movemnen' of the brake lever and vet lonse enough to rotate.
M3x8 SCREW (4 : S
(RAM 3) (4) M3 NYLON NUT /T
M3x50 SCREW (1) 55 BRAKE LEVER

(RAM.3) (RAM 6)

T e e
M3 NUT (1)
(RAM-3) o~

©
M3 NYLON NUT (1 e
(RSM-'%" i PLASTIC SPACER -~ ___
' @] {Rec) (From Step 1) ~

‘ 3NUT

PLASTIC SPACER (2) M3 NU

{From Step 1)

[Red) D @ #®CLUTCH BELL —

IMPORTANT: The gears mus: mesh smoothly for the car 1o uperate properly. The

enqgire should be as fer ‘orward as possible, Te set the proper gear mesh, place a

pivce of notebook paper berween the hwo gears ard squeeze the geers together.

Tighten the (4) M3x8 screws the: hold the engine. Rotate the main gear, it should

mesh smoothly with the cluleh bell If it does nat, repeat the above steps. Atter the
L—— proper gear mesh Is sef, remove one of (

i / o the M3x8 screws holding the engine 1o
J O the: chassis. Put a small amount of screw
/ i) O cerment an the lhreads of the screw and

T re-inste || it tightly into the engine mount. N
. O @ Repeat this procedure for the other thiee The fuel tank is mounted In
< screws. WARNING! If e M3x8 serews step 21.
O O/ are nolbmslallec' with screw cement they
" may vib-ate loose allowing the engine to . — "= » 4
\ Q, move ang damaging the thain gedr and B M3x8 SCREWS
] — clurzh bell %
MAIN GEAR  CLUTCH BELL M3x50 SCREW (™

m INSTALLATION OF UPPER PLATE AND TORQUE ROD

7 # TORQUEROD (B) |/
MIx8 SCREW (1) | (RAM-7) P |
(RAM-3) BN
' M3x8 SCREW
:hg}i\‘u%? (2),\ """"""""""" 2 Do not tighten af this tme, ™
(@)
& UPPER PLATE
(RAM-4) %
M3NUT . =
De not righten at this ®
fime.

Remove the M3x8 screw installed in step 11 Install @0 Torque
Rod (B) and re insfall the M3x8 screw and nut.




PE] INSTALLATION OF FUEL TANK //9

Route the o fuel
fubes between the
/e[ starter and the en-
; gine

M3x8 S/T SCREW (2) |
(RAM 3)

STARTER GRIP

e TN — Check that all fuel rubing is
still cennected at the proper

T TTS\M3x8 S/T SCREW Tocabhe.

REAR WHEEL

3 REAR WHEEL
(RAM-5)

ASSEMBLY OF TIRE AND WHEEL NOTE. To help

insert the wheel in
the tire. wet the in-
. side of the tire with
=\ Soapy water,

\

Step 2

INNER WHEEL
1

Step 1

Carefully cut the five conmection
poinis on the front wheel 1o
senarate inrer wheel.

essessansRrrERssaEann

crssansnnn

*

“ REAR TIRI

EEEE TR

¢ Install the inner whee

— Kemove any llashing on the edge of the * inside the front tire. /":;, Ba ¥
whee. [ ‘G@l The side with the lettering is the = \
front. | Affer fhe e and wheel as assembled.

Apply cvenoscnylate along the seam
of the tire and wheel ]

m INSTALLATION OF THE TIRE

REAR %

) ; e |
4mmx8mm BUSHING | FRONT @ LARGE L
RN W* ) - SMALL @™ Trelargernole [} [770] <3
) |1 % 4mmx8mm PONAATAL 2 B \ Vices hehub. 22 './,,\-JV,;Q@:
BUSHING S IR

M4 NYLON NUT (4) /,/ \I_R;'\MA)

A

RS LSS
? A A ﬁf\\\“\g

N

o' DRIVE WASHER
(Blister Pack A)

Tighten the Ma Nylon Nut
enough to el/minate sice to side

movement yet aliow the rire to S
spin freely.

’
/

M4 NYLON NUT




-

| RADIO INSTALLATION ]

0]
m HOWTO CHECK ANDADIUST THE RAD TEST THE RADIO IN SEQUENCE 1 THRU 5:
Exrernd the RECEIVER @ Turn the receiver switch on.@ Extend the receiver.
fransmitrer BATTE_RY [
TEST'NG THE RADIO antenna. §\
( P R S i

servo arms, thiy should mowve in proportion 1o the meve \
- N\
N\

F =
1. Follew sequence 1 thru 5 at the right 1o furn the radio on, TX ANTENN ‘-.\\f\f»»};’;?j e Sz
; St - > i Zom)
2. Move the steering wheel anc throftle tiigger. Watch the lwo T 0 s ((/ < =
! 0 i
! i~ AP

rent of the wheel snd irigoer Setrim levers AN
3. If the radio has reversing switches, this reverses the direction to neutral. -~ ‘(‘ THROTTLE )\, :
of rotation of the servos, reverse them and recheck the servos NP . CONTROL L D
for aperation }‘ LY = [
4. Set the trim levers to the neutral position, Neutral position is i AL ‘] TR"/G,,S:;E&—-’ L =¥
when the trim levers zre centered. & SRR HP € \
5. Turnthe radio system off. X,\,) ) 7’ o 5 \’_7; THROTTLE
STEERING /. |/ " P SERVO
CONTROL /" N -
WHEEL NN STEERING
i SERVO

>
LSS
Turn fransmifter__==
—_— &
on — N7
0¥

CAUTION: Always switch the rransmitter on first, then the SERVO ARM

raceiver. When turning the radio off, switch the receiver off first,

then the transminter. lf the transmitrer is turned off first, an outside

signal may cause the car to drive away
IMPORTANT: Carefully read the instiuction manual thel comes with your radio system
before operating the radio.

; Steering
E INSTALLATION OF STEERING SERVO AND LINKAGE | TWO STICK i
Step 1 = the shaded area of the # STEERING ROD il ey
N LMNOve The? STId0ed area O S P :
p Serve Arm 1o obain the preper step 2 {RAM-8) SERVO ARM
shape. ’,’I_’_,‘L', =

Enlarge the hole o the /"’

g / 2
| &1/ H
Mal Use the screw thar isi
same thickness as 'he, / (_m provided with your =

steering rod. < \ G-
m 16am M3x3 SET SCREW %'
o \
15}

Now, fighien this screw from
under the chassis.

=
\
\
\
—_— A f o
M3x3 SET SCREW (1) ,‘g‘ré
(RAM-3) @ NITfE
&
naax 103 S/T SCREW (2) ¢
(RAM-3) $ '
Y :
ijvﬂ-m ? \“{-’f.‘é'x———ﬁ—__ ___ i When tighrening the M3x3 Set
(; ‘\\/ T i Screw align the set screw and
M3x10 S/T SCREW i the «wo nuts on the front plate,

INSTALLATION OF RECEIVER AND SWITCH Step 2 £

m IMPORTANT!
I Cul the double-sided rape the same size s the recelver and switch. ; Do nof cut the ex
Slep l 2. Clean the surface on the chassis, receiver and switch with alcohol %|ANTENNA TUBE cess enfenné off.
e before atraching the double-sided tape (RAM-8) *
& Route the two switch

eads through the legs

of the servo mounis,
Fasten the srrap
around the switch
and cut off the ex- ._
cess strap. A

SWITCH

, Cuide the antenne wire through the lecs
A / of the nwo servo mounts.
\ ”

31 [STRAP

% DOUBLE-SIDED \
TAPE (
(RAM-B) I \ <

A

(RAM-8)

Feed the anrenna through the an-

Leave z 1mm clearance be- -
tween the receiver and servo ) g TAPE tenna pest and up through the an-
VL A - —= === Align the receiver with the edge of the = fenna tube.

= chassis

-19-



INSTALLATION OF THROTTLE SERVO AND LINKAGE  NEUTRAL THROTTLE ADJUSTMENT
) Remave the shacec area of the servo, f % \ BT @
23" I%S/T SCREW (2) B e R PR R : \—-"HIGH SPEED %
(- A
l : \ - P
@ Step |l 4
M3x12 S/T SCREW (2) |
(RAM-3} . $
I W Connect the contral rod for the - lem
h&i’& ?ET SCREW (2), :R;Oc':i;: the hale 14mm from ¥
(RAM-3) f ¥ % .
b - Connec! the brake control
#2 STOPPER (2) (RAM-8) slep 2 r:d 0 the kole 8mm from :
@ center

@ . | : The stopper

Neutral Position

not touch the

does

The barrel of the

arake lever. carburetor is cor-
ACCELER@TE - @3 g p?;lel;iup:?,co
ﬂ \ - o High Speed
> =R BRAKE :
'/‘ /’ " f:‘_,é :
BRAKE L
r NEUTRAL OR LOW SPEED
T ACCELERATE . @l IDLE STOP SCREW
§STOPPER —__ BVl ilsoured, rHRoTTLE CONTROLROD | | Ne ."a' .L’li;i" e / 5’9
(RAM-8) ; (RAM-8) | .;(r :
M3x3 SET SCREW——" . (/,, ) —
SERVO ARM =\ f/@[
== \ /
el )/ =/ —
~~-M3x3 SET scmzw — @
M3x10S/T SCREW —F

B o
1——1—29//;#~ # STOPPER

Step 3

Inszall the throttle servo
oefore installing fhe link-
age.

The siopper does nat touch the
brake lever.

When the throttle is in neutral, =

the car should rol! freely.

The amount the
barrel closes car
be adjusted
wrning the idle
— stop screw
mm

Tighten comp! ;k y after : :1 NEUTRAL
servo is :ns!a led. __— :
X o \ Sk < M3x12 S/T SCREW BRAKE\

~ ~——
“Roule the serve wires thiough the
i %Iegs of the servo mount

The shaded zrea may

T need to be trimmed to
A allow the servo wires 1o
P . pass tnreugh, Com-
7 \ Me— pletely tighten after in-
X ; Seastalling the throtile servo.

Install the serve uncer the upper plete. The nut on the servo saver may
need to be loosened.

BRAKE

is extended.

\\ '/
\U

I he stopper is against
the brake lever.

The throttle control red

HINT: To set the brake :anl
mowve the control on the e
mitter to the brake position
lighten the stopper on thet
rod against the brake lever,

INSTALLATION OF RECEIVER BATTERY,’f -

I--I
\
\

\\

\

/7

’

;3 STRAP (Large)
(RAM-8)

i

I there are excessive servo wires bundie fhem l

under the stran.

Fasten the strap securely and cul
off the excess strap. 2

By pusking on the tab
the strap will come loase.™

.20-



LPREPARII}IG THE BODY
g!]‘ TRIMMING THE BODY

REAR OF BODY

= BODY

/
When installing the optionat wing. remove this
shaced area of 1he budy

"sscsEvOIOOELOEGELE

These special | exan scissors make trimming
hotlies & areeze and the sarder comes in
nandv for finishing the rough edges.

Remave the shadad area aleng the cut-out line then
vand the edge smooin

S B esEeREL PSS EOBOBBOONONBBeR W

.
.
.
.
.
.
.
-
-
.
-
.
.
-
.
-
-
.
-
.
-
.
°
-
.

PEeCIPPTOOIOIROONORNRTENOEERETY®

B || PAINTING

First, wash the body to remove any oil or dir,
Rinse anc dry thoroughly. Pairt the inside of
the body. You can obtain a color scheme by

putting pin stripping tape on the outside of the
bady ard painting between 1he lines or the
inmide

< Polyea Color Painss is

» avéilable for painting your
» Lexen bodies. Twelve

: grezt loaxing colors sre

o available

. gy

- No.2230

I I I I Y

cssssmssonon

m APPLYING THE DECALS

Drill & hole for the antenna

The decals are numbered which correspond with the locations, S
shown below,

»  Trim lhe deculs as close 10 1he cut-out lines as possible.
Testfit the decal with the Dacking on first.

*  When applying the decal work from the cemier of the decal
outwards o remove aithubbios. (Re careful with large dece's,)

Trim o' the
53 TRESS

REAR OF THE BODY




| MOUNTING THE BODY

3

| OPTIONAL WING

Step 1 TRIMMING THE WING Step 2 PAINTING

Remove the shaded area and smooth the
edges with sandpaper
7K Drill fwo 3mm holes for
X/ the wing mounts.

-
~
o=

—
-
o=
=

Step 4 WING INSTALLATION

4 b
e=="ay O

The flat side
is the battom,

M2.6x12 S/ T SCREW :
QA WING STAY (A) (R)/| :

|
By maounting Wing Stay (8) at |
location A" the wing angle wi
be less than when mounted 2t
locatior “C"",

B , The wing will be
\@\\\\\ o et ligher
~

-~

Eﬁlr ‘ing will be
WING STAY (B) “* [hewingw

.22-



GLOW ENGINE

¢ Knowledge of how a glow engine operates is very beneficial 1o the first ime enthusiast of a gas powered R/C
car.

¢ The glow engines aperate on & mixturz of slcohol. oil and seme additives. WARNING: Do not use gasoline
or kerosene,

IDLE STOP SCREW
,'AIR INTAKE /’ The idle stop screw adjuss how far closed the throtrle valve
/ 7/ can move
/

® GLOW PLUG
A platinum filament in the center of the glow plug heats up
using a 1.5V batten,. Once the engine starts, rhe batteny is
removed,

The engine drews ait

AIRFILTER .rh'ough the air filter. .

N,

WARNING: Never operate the
engine withoat an air filker If dust
5 sucked into the engine it may
damage the interral parts. (See
page 24 for installation instructions.)

_®» CYLINDER HEAD
7 Theinside of the oylinder heed reaches very
high temperatures. | he fins on the outside

orovide & large cooling area

_—% EXHAUST GAS
A WARNING: Do not run an engine indoors.

___-—%®CYLINDER
The cylinder is a metal sleeve where the
pisten moves up and down.

NEEDLEVALVE & — _
I'he needle valve adjusts the amountof -
‘uel that mixes with the incoming air. This
‘uel/air mixture will determire how the
engine runs If the misture is lean the
needle valve s turned in 1oo far and the
engine may stall on acceleration. If the THROTTLE VALVE &
needle ve ve is set 0o rich, the needle Toshoievalvse D
valve is turned oul foo far, the engine will h f S -
gl gy . lrols The amounr of air
no accelerste quickly. The besi sefting is "
135 to 2 turns out. the englrg recelves.
I his acts like an ac-
celeraror on areal car,

. -e MUFFLER
The mufller reduces the noise of the engine.

e PISTON
The piston transmits the energy of the ex-
plosion from the fuel and air to an up and

s BT i : Sl down motion.
CLUTCHSHOE , . ——— " , \ \ " CONNECTING ROD
The cluich snoes wing open by centrifugal force / e \ \\_. Ihe connecting vn(f‘. '.'Honue;h Ihe'.lp dr‘l:] ;
inst the cluteh bell which the clurch / N, \ own movemen: of the piston into a rotating
ﬁgﬁ ::Slu:n s e °CLUTCHBELL ®FLYWHEEL  ®*CRANK SHAFT motion through the crank shat.

STARTING THE ENGINE ]

REQUIRED TO START THE ENGINE. Fill the fuel tank with fuel.

f

(4) D-SIZE STEP 1 STEP 2
DRY CELL BATTERIES . I Unscrewthe brass cap until the nole  Squeeze the fuel bulh
(T3 3 is clear of the tube, and inserf the end info
;f‘“} feSy; GLOW FUEL =2 2 the can of fuel. The fuel

bulb will pull the the fuel

Do NO | use gasoline or
= from the can infa the

Gl : bull when released.
Al i
Assembie the glow nlug baftery holder. :
M4 NUT ———
D (4) D-SIZE BATTERIES

BATTERY ~—
HOLDER COLLAR
— . STCP3
Fill the fuel tank
Place all four batreries In the
BATTERY HOLDER ASSEMBLY [ s i Poivel]
CSRpa e ) side up,
(RAM-8) 4
M4x55 SCREW
B Settne throttle control on the transmitter 10 neutral (idle} position
EIE IDLE STOP SCREW
= / (@) : The engine may be hard te start, you will nead to press
/ : down the pump marked 1 iwice. (When the temperature
: is cold. Also press down pump 2 rwice.) This is known as
' =31 = 2 priming the engine.
‘ !(‘ = g S
N = :
y O He iy
- 2 — :
= ‘g
/ s PUMP 1 .5 1
Check thal the brake is s :
nofon Adjust 1he idie stop
Refer to step 27 for proper S i rssdie valisoar 134 screw so the throttle  : a5 g
control rod installarion 11;2 r::v:;e evalvear 122 valve will only close 7o : Pump 1 sprays fuel Into the cylinder and
\ Imm. : pistons, Pump 2 sprays fuel inta the

Trun - carburetor.

23.



STARTING THE ENGINE

Attach the glow plug barfery clips to the glow plug

=2 X/CLIP
et
intat \
Attach the clip ta the toj ’ STARTER
l/l
e

Attach one clip ro the
heac of the glow plug.
The other is attached
to the cylinder head
fin i

of the glew plug only.

\\ Y
=P

This clip is the ground for the glow
Pull the <tarter four or plug

five times.

If the engine is haed 1o stant, press down Pump 2 twice. If it still hiss nof siarted, press
down Pump 1 twice If the engine has not stered. repeat steps 4 and 5. Pull the slarter
four or five times berween the pumping process or 1he engine may flood with fuel

& If the engine still does not start, remove the glow plug with ihe plug wrench, Affach the

clips, one ta the 1ap of the plug the other 1o the threaded nortion of the pluy The filament

in the olug should glow red hot. I it does not glow red, the batterles may be discharged;
the clips may be maxing poor contact or: the plug; the barteries may be installed wrong;
or Ihe filament in the glow plug may be burnt out

If the filament glows red, repeat
steps 4 and 5 again.

Do nottouch the two
clips rogetner, it inay
camage the bafteries

BATTERY HOLDER
Check the neec'e valve acjustment.
Mark on
reedie valve.

Screw the neecls valve in until
resisrance is felt. If the needle
valve is tightened oo light it
may be damaged.

Unscrew 1210 2
furns.

Bl After the engine starts 1o run, cisconnect the clips from the glow plug and set the caron a
hox so the wheels can spin freely. if the idle is set too high tne wheels will start to rotare. If
it is set too low the engine may quit WARNING: Do not rev the engine up! This may
damage the connecring rod

IDLE STOP
SCREW

- By turning the idle
S stop screw in, the
Sy (| throttle valve can-
||| not close as far
and the engine

€ ! 7 || speed will increase

By unscrewing the idle
stop screw the engine
speed will decrease

~

7..1._ 1mm (Normal

setting) =
IDLE STOP
SCREW

You have @ proper setfing when the whee's do notfurn yel and the engine does net quit,
@ If fhe starler rone is hard ro oull the cylinder may be “flooded” with excessive fual. i this

nanpens remove the glow plig with the glow plug wrencn and pull the starter rope 15 10
20 times. This will expel the excess (uel.

= &
s PLUG WRENCH

(RAM 8) EXCESS FUEL ~<q *

<N ‘é’gﬁ\

Replace the glow plug and follow steps 4 anc 5 to stert the engine.

INSTALLATION OF AIR FILTER

WARNING: Never operate the engine without an air filter. Dirt in the engine will

1

decrease the life of the engine. =
: # ELEMENT——{ "vosy ©
3 STRAP (Small) COVER 2.5 '
(RAM-8) {RAM-8)

| SAIRFILTER-.

.. ADAPTERTUBE !
{RAM-8)

¥ (RAM-8) !

o ELEMENT

HOLDER
(RAM.8)

|
The air filter prevente dirt from enfering the
engine. If the filler gers very dirty remove the
element cover; clean the air filrer with water and
dish soap; rinse thoroughly: then saturate it with
shack oil. (This will capture any dirt.) Reinstall it
in the element bolder.

CAUTIONS:

1. Do not run the car indoors. The exhaust lumes can he
dangerous.

2, Hunthe car at ¥ speec for the first 3 to 4 tanks of luel
This will allow the engine to “'break-in"". *'Break in"'
allows the internal parts to properly fit together. By not
“hreaking-in”* the engine it may not run properly.




STARTING THEENGINE  (3)

Too Lean

PROPERLY ADJUSTING THE NEEDLE VALVE

After each rark of fuel, remaue he air filrer and check for dint in the carbureror. If there is
dirt, carefully wipe it out and locate where the dirt is gerting y the 2ir filter. Do not run the
ergine unfil the problem is corrected,

I* fhe engine sralls when the thratile < mowed 1o hich speed, the
needle valve is too leam. Unscrew it slighily and iy again,

NEEDLE

If the engine runs slow, the needle valve is 1o rich.
Turn the needle valve in slightly and iy again.

By renlacing the hushings with bearings the speed of the car may increase. Bearings
reduce friction so the engine doesn't have 1o work as hard.

It the engine does not rev-up, the needle valve is 100 lean. 107
unscrew it 10 quickly and my again. Y

OVERHEATING THE ENGINE i
A sign of averheat ng occurs when the engine runs fine ‘or 1 to 2 minutes then slowly
decreases in speed. Ouerheating may be czused by running the engine 1oo lean, or
running on the ferrain shown below.

| TROUBLE SHOOTING DIAGRAM

o T
Remove glow
[ Does the engine fire? plug & pull the
- = pull starter sev-
YES (7 TINO eral nimes ta ex-
. V V | pel the excess fuel
Does it run ",L [ Doesitrun s the pull starrer | from the engine.
i thenstall>  “~o~"  confinuously? easy 1o oull? " A
2 C )
- e : < U
VERY ROC . v._.-)ﬂ’ *ES{} R
E %7 ? Engineis |
: \¥ \/ Is fuel in the probably
h | fuel line? flooded.
$ Is fuel gettin It should be N T -
It the engine averhears it will be very hard 1o srart until it cools down. Fxressive : to the engine% \ ready to qo. vEs JU \No«
overheating will camage the engine. Do nat restart the engine uniil the reason for the : | - \‘/
engine overbeating Lias been located snd corrected. : ~ — Cvr | e
: N vo Is the glow? o> Does the
: ) b plug red hot? wiring look ok?
s 2 ‘
\ % e W ; L YES
A G . ; i : : ch
gputt : ; ot ! \/ Checktheneedie |\ JL"ES
P 3 : valve sefring 2 Prime the carb
- { Cth;k fIO' dust turns from the air intake and
g (| S °9'rb closed positior. staritheen- o Replace the
ging the carb. gine again, battery and or
A 1 alow plug.
. "‘./’1
Z ' | Pull the pull
o i . : AR ; rt
Tth ne until 't N— 1~ | sfartermore
Ié)‘;)onsr frv o restart the engine until e qui;&ly while
starting. _
PO 3
al ADIUSTMENTS

SHOCK LENGTH ADJUSTMENT

Slowly lower the front end of the Rampege, checking that doth tires touch at the same
time. If they de not, adjust the shock end as shown below. If both tires do aot touch at the
seme fime, the car will not steer properly

If the air filler gets too dirty. the engine will not be
uble to receive enough 2ir and performance will
decrease. Clean the air filter with water and dish
soap Then saturate it with shock oil 1o capture any
dirt and reinstal| the air filter on the engine

Lenéthen Shorten Shorten Lengthen
SHORTER

f _}_ Turn the sheck end fo
\:'j adjust the length.

SHOCKEND LONGER




| ADJUSTMENTS \

CUSTOMIZING THE TIRES

You can increase performance for various track condifions by frimming the knabs of the
tires. Consult the charl below.

Trimthe knobs. . —

Track | Amountto Trim {
Grass 1/2 ‘
| Concrete 2/3 '
Sand  NONE ‘
L
Saft Dirt NONE |
Blso available are the *'Option House"
series fires. The W-5021 low profile fire is
for hard surface. The W-5032 low profile
tire is for soft surfaces.
SHOCK ADJUSTMENTS

By using different shock vils, different pistons, aml the spring spacer, the dampening can
be adjusted 1o differen track conditions. Kyosho sells a snock o!l assoriment: stock
number KYOC5681.

DAMPENING HARDNESS
| OlL YELLOW| GREEN |YELLOW| RED i GREEN | RED
.-"/ ‘\\\ = \\-'\ ol \\\ //’ \\ r/‘- ™ f"/—\:
PIsTON: [ 7O )9O ) o0 |3 J|a® O
Ny A :): AN A \-\v,/ N /g ?\_ /7
HARDNESS <. _ SOFTER_~>
ADJUSTMENT OF SHOCKS
FRONT | o oncion :] SHARP STEERING RESPONSE
FRONT 2:;?;2,‘:;‘;",;%] SLOW STEERING RESPONSE
REAR h}iﬁﬁ”;;jﬁ‘:,;ﬂ’;?,";'-,‘oz”] MORE WHEEL TRACTION
B Heavy shock oil
REAR B i ,ens.o,:] LESS WHEEL TRACTION
PRECAUTIONS
CHECK BEFORE EVERY RUN:

Check 1o see if all bolts and nurs are tightened flrmly.
Check ro see if transmitter and receiver batteries are fully charged

Check 1o see if the steering and thrortle are in propurtion fo your cunirol of the
transmitter

Check 10 see that all wiring is properly insulated.
Check to see if par's are moving smoucthly.

OPERATING PROCEDURES:

Turntransmitter switch on.
Swilch on the receiver
Check to see if the radio system is working properly.

NOTE: When turning off the switches, turn off the receiver first then transmilter.
Othenwise. the servns may be left in a position olher than neutral

l OPERATIONAL SAFETY

The Rampage CP10 is sowered by quick G.5. CZ-R engine which aliows the car to
obtain high speeds. CAUTION is required when operaling the car.

Do not run R/C cars on the strea

Check o make sure no one else is an vour frequency. If so do not surm your radio on

If your car 's stopped by zn obstacle do not continue running the car.Remove the car
manally. Falling to do so may ruin the engine and clurch. |

Do not grab the tires while they are rotating

Do not touch the engine while it is running or right afier it stops. The engine gets very hot
antl may cavse a severe burn

MAINTENANCE AFTER RUNNING THE CAR

Wipe the dirt oft ¢! the car.

Make sure all the swilches of the radio cantrol enit are off.

Clean and grease the moving parts periodically.

Check and tighten all nuts and screws.

ENGINE CARE

Read and follow all the engine instructions included with the Rampage.

Never allow the Rampage GP 10 o set still for more than 1 minute while the engine 15
running. The air flowing over the engine, when the car is moving, cocls the engine.

Adjust the needle velve so the engine does not run lean. A lean engine will overheat and
damage the piston and cylincer,

Before putting the Rampage away at the end of the day, remove all the tuel from the fue|
fank. Try fo start the engine 0 burn any fuel Izl inside the engire. This will help prevent
rust and corrosion from ruining the engine.

Always put after run ol in the engine (o preven| rast on he bearings

Wipe the engine off to remove any excess fuel on it [f fuel is left on the engine it will turn
brown when heated by the engine.



PARTS LIST

KFY NO DESCRIPTION QTY. |KEY NO. DESCRIPTION QTY. |KEY NO. DESCRIPTION QTY.
a Front Suspension Arm ? 52 Front Wheel 2 0 Engine 1
2 Rear Suspension Arm 2 53 Rear Wheel 2 W | Cngine Mount 2
3 Front Shock Tower 1 59 Front Bulkhead 1 @ | Clutch Rell 1
& | Rear Shook Tower 1 | % |BrokeLever 1 | ® [CluchShoe 2z |
3 | Swing Shaft 2 36 | Main Gear Shaft Holder 1 @) |Clutch Spring 1
® Jaint 2 5 Knuckle Arm (R), 1 (o ‘»Pvlol Shaft 1
@ Belt 1 58 | Knuckle Arm (L) 1 W | Flywheel 1
@) Main Gear 1 59 Froni Hub 2 an Flywheel Spacer i
@ Drive Washer 2 (8 Unper Rad 4 ) Clutch Bearing Case 1
[ | liming Pulley (B) 1 § | Servo Saver (A) 1 @ | Clutch Roller 6 |
ih | Rear Wheel Shaft ? 62 Servo Saver (B) 1 a2 | Body (GP-10) 1
iz Fuel Tznx Assembly, 1 83 Servo Saver (C) 1 i) Front Tire 2
[ @ | Roar Bulkhead (L 1 8 ServoSever D) 1 B | Rear Tire 2
a4 Rear Bulkhead (R) 1 () Shock Collar 4 18 Chassis 1
1% | Rear Housing i # | Antennz Post 1 i | Decal (GP-10) |
16 Differential Case (A) 1 ®7 Steering Servo Mounr 4 i3 E-Ring (E-2.5) 12
in Differential Case (B) 1 {1 Bumper 1 ) E-Ring (E-3) -
i% Bevel Gear iA) 2 &9 5.8mm Ball End a il E-Ring (E-4) 4
iE] Bevel Gear (B) 2 i} Rear Hub (R)) ] @  E-Ring(E-7) 1
20 Bevel Gear Shaft 1 ir King Pin s i) Body, Pin 4 1
@n Firal Pinion Gear 1 7z Front Suspension Shaft (A} 2 @ | Allen Wrench (1.5mm) 1
22 Zmmx 1mm Pin 3 73 Front Suspension Shaft (B) ) @ | Allen Wrench {2mm) 1
A 3 liming Pulley (A) 1 79 Rear Suspension Shaft (A) (Slack) 2 @ |Bearing Coller 2
24 10mim x 14mm Bushing 2 75 Rear Suspension Shaft (B) 2 2 Exhaust Valve Rod 1
25 S x 10mm Bushing ] 78 | M3 Pivoi Ball (Silver) 10 @ |Fuel Bulb 1
26 Shock Cap 4 lofs) M2.6 Pivot Ball (Black) 2 ® | 4mmx8mm Bushing 4
27| Spring Holder 4 7 | Center Rod 1 % | Servo Saver Tube 2
% Spring Spacer 4 78 I'ie Rad 2 89 | Rear Hub (L) |
2 |Shock Piston e &0 | Torque Rod (A) 1 i ' Smmx10mm Bearing
[ @ [ShockRing 4 §i | Torque Rod (B) 1 M3x16 S/T Screw’ 2 |
30 |Shock Diaphragm 4 @z Steering Rod 1 M4x8 Screw G
82 Shock End 4 83 Brake Rod 1 M3x8 Screw 7
33 Tront Shock Case (Short) 2 8% Throttle Control Rod 1 M3x10 Screw 2
34 | Front Shack Shaft (Short) 2 85 | Stopper 2 M3x18 Screw 6
®% | Front Shock Spring 2 86 Alr Filter 1 M3x35 Screw 2
36 Shock Ol | @&n Element Holder 1 M3x50 Screw 1
31 | Rear Shock Case (Long) 2 8 | Element Cover 1 M2.6x12 Screw = |
38 Rear Shock Shaft (Long) 2 B9 Adaplor Tube 1 M2.6x6 S/ T Screw 1
B9 | Rear Shock Spring 2 80| Strap (Small) 2 M2.6x12 S/ T Screw
4 | Front Wheel Shait 2 §i | Strap (Medium) 1 M3x8 S/T Screw g8 |
ar Front Plate 57 Strap (Large) 1 M3x10S/T Screw 17
42 5 8min Ball {Silver) 4 kS Exhaust Tube 1 M3x12 S/T Screw
43 | Servo Saver Collar 2 a3 Plug Wrench 1 M2.6 Nut
4 3mm Linkage Guide 1 9% | Antenna Tube 1 M3 Nut 20
€ | Main Gear Shaft 1 @  Fuel Tube 1 M3 Nylon Nur 6
&6 Servo Mount 2 a7 Battery Holder Assembly 1 M4 Nylen Nut a
i Body Posi 1 @@ Doubie Sided Tape 1 M3x3 Set Screw 3
KIS Upper Plate 1 99 One-way Assembly 1 M4x4 Set Screw 2
48 | Chassis Cover 1 a0 Starter Assemhly 1 M5 Washer 2
50 | Screw Locking Componnd ] @t | Muffler Assembly ] Instruction Manual
5 | Silicon Grease 1 W Starter Holder 1 5]

27-



PURCHASING PARTS FOR YOUR KIT

You can purchase replacemnent and opfional parts for your kit. All of the
parts identified by key numbers (see page 27 for complete list) are usually

not available singularly, but we offer these parts in canvenient parts *“packs”

which can be purchased separately. To figure out which parls pack you

need, find the key number for that part within the manual. Then consult our
parts pack guide below. When referring 1o the parts you need, always use
the Parts Pack Number. For instance, if you need a Front Hub (Key #59)
ask your dealer for Kyosho Parts Pack UM-11 (Upright Set).

éT_:_O_CK NO. |KYOSHO# DESCRIPTION CONSISTING OF STOCKNQO. [KYOSHO: | DESCRIPTION CONSISTING QF ]
RYOC2888 RM-01 | Chassis Wi X1 KYOC4959 FD-18 | Rear Bulx Head 1378 anX |
KYOC4R49 RM-02 | Plastic Paris Set 58 S X KYO(C3453 FD-20 | Engine Mount X2
KYOC5389 RM-03 | Rod Set 4 BD 31X KYOC3534 FD-21 | Fly Wheel @ X1
KYOC4859 | RM-04 [ Plae Set 3 @3 KYOC5963 | FD-22 | Starter Holder @ X
KYOC4558 RM-05 | Main Gear BXx1 KYQC5962 FD-23 | Starter Assembly ® X1
KYOC4187 RM-06 | Main Gear Shafi 2w X | KYQC4699 FD-24 | One-way Assembly 3§ X1
KYOC4494 RM-07 | Linkage Set W@RBRAHEXT B¥X2 KYQC4677 FD-25 | Muffler Set @
KYOQC5522 RM-08 | Screw Set KYOC2713 FD-26 | Smmx10mm Bushing 7% X0
KYOCZ476 KM-09 | Bady X KY(OC3971 FD-28 | Fuel Tank 17
KYOC3257 RM-10 | Decal Wi X | KYOC3972 FD-29 | Fuel Tube % X1
KYQC4322 OT-005 | Joint § x5 KYQC2163 FN-30 | Battery Holder 9
KYOC6122 OT-006 | Swing Shaft 5 X7 KYOC6131 FD-33 | Tail Pipe x|
KYOCE077 | OT-011 | Suspension Shaft 78T as X2 KYOC5721 FD-37 | Shock Set {Front) ATV FAI 2SI K 2
KYOCAH6R8 QT-018 | Shafts Rear WX 2 KYO(C5722 FD-38 | Shock Set (Rear) @5 QW AGH B30 G0 37 08 GEX
KYOC3332 OT-018 | Drive Washer X4 KYQC270 1914 | 4mmx8mm Bushing X0
KYQ(C3297 OT-028 | Differential Gear Set 1§03 X4 W0 X2 KY(QC3395 CB-072 | E-Ring (E-3) i X% 4
KYOCA4R823 OT 031 | M3 Pivot Ball 76 X10 KYQC2197 1901 Smmx10mm Bearing 2 Jiis) x 2
KYOC2167 OT-032 | 5.8mm Ball 4 X0
KYOC4822 OT-036 | M2.6 Pivot Ball i X6
KYOQCH732 OT-038 | Silicone Grease 5 X 2
KYO(C3392 OT-039 | E-Ring (E-2.5) X OPTIONAL PARTS
KYOC4232 OT-045 | Rear Hub R X OCE O T
KYOQC6246 01-066 | Low Profile Tires m X2
KYOC6067 | RM-12 | Suspension Arm T Dx2 RYOCS636 | UNHAS: | Senio Saver Bing
KYOC2747 | UM02 | Bushing Sef W@ X2 a2 L O 30ce
KYOC3737 | UM-08 | Froni Shafi Ser o0 X2 KYQCS736 | 1953 |Silicone Ol (S)
RYOC3067 OM-10 | Collar Set T KYOC5737 1954 | Silicane Oil (M)
kL Ll W D KiGxe izgggl??s ]1‘933? f):lrle::leci(r)x:!'gearing (2)
KYQC5653 UM-14 | Servo Saver A5 B3 FOKE B0 X 2 BOBHEN X 4
KYO(2677 UM-2) | Bumper o KYOC2207 1903 ll.mn'.x8mm Bearing (2)
KYOC6319 | UM-39 | FrontWheels (Vellow] |52 %2 Kygcaety o1 [SmmelamivBesning:  [(2)
KYOC6347 | MA 17 | Wheel Sef 5% 4 Brocoioe 1 CT099 [Wng Sy
KYOC6223 | W-5073 | Front Pin Spike Tire |14 % 2 KYOCE363 | OT-107 |Wing
o | 56om | rericy ot KYOC5692 [ W-5001 [Gold Shock (Short) |1 Pair
k006025 | EF 037 | Sorep Sonel) T KYOC5693 [ W-5002 | Gold Shock (Long) | 1 Par
HOCE03. | £ 055 | ShanlMetiun = KYOC5703 | W-5003 | Platinum Shock (Shor) |1 Par
KYOC6020 EF-039 | Strap (Lorge) G KYOC5704 W»")QOll Platinum Shock (Long) |1 Pair
KYOC2055 | SD-79 | Antenna Tube % x5 SYELasts JWSR0S [isthblaholioi
RYOCEIa] 1840 | Double Sided Tane ) KYOC6127 W-5061 | Universal Swing Shaft  |(Replaces) 41 3
Y OCEAnT 1878 | Screw Comern - = KYOC3829 1875 | Fronr Tire (Treaded)
YOC2520 EP-22 | Body Pins (Small _— RYOC6236 W-5031 | Low Profile Tire (Hard) (2)
RYOT2071 R TR e . = '57 YET KYOC8237 W-5032 | Low Prufile Tire (Soft) (2)
RYOCa740 AB14 | Pilof Shak YT ::‘ = RYOC6253 W-5071 | Front Tire (Soft Rlock)  [(2)
e o oS e KYOC6254 | W-5072 | Front Tire [Hard Block) |2
RYOC2530 AB16 | Clorct Bel B KYOC6224 W-H074 | Front Tire (Hard Pin Spike) | (2
KYOC3045 AB-17 | Cluich Spring ey KYOC6227 W-5077 | Rear Tire (Low Pril Pin ~ [(2
KYOC2915 LD-70 | Clutch Bearing mX1 X6 Spike)
kvoc3a00 | Ke20 [ERmg E4) e KYOC6228 | W-5078 | Rear lire (Low Pril Block) (2) _
KYO(2297 FD.03 | Bt X1 KYOC6000 KC-18 | 3mm Stopper (10)
KYOC3507 | FD-04 | Final Differenial Case |18 171 HOSE 0 | 00 [ EaN o
KYOC3516 | FD-06 | Finel Pinion X fvQpeass 1 SDISh | ChiichBall (197
KYOC4860 | FD-07 | Pulley Ser X1 FX2 KYOC2960 | SDI53 [CluichBell (14T)
KYOC5747 | FD-13 | Sider Se Ax KYOC4735 | AB-13 | Pilot Sheht Enya Engine
KYOC3576 | FD-17 | Servo Mount Set % x4 ENTIRE CONTENTS @COPYRIGHT 1989, HOBBICO, INC.
AAJ 12T

.28-

PRINTED IN JAPAN



